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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report

L HE RSV BA
v 4 T Chinese PH50  3.87V/4850mAh/18.77Wh
F‘éﬂﬂg%\
Name of Sample e RECHARGEABLE LITHIUM ION POLYMER BATTERY
English PH50 3.87V/4850mAh/18.77Wh
g
i hi s WT22072711
Sample No.
ZAERAL RFEHTREFEREA PR A
Consignor Dongguan NVT Technology Co., Ltd.
GV X VA IRFEHTBETERH A PR A ]
Manufacturer Dongguan NVT Technology Co., Ltd.
LoRIIpIRES BeAE GRIGAFRHETFM)  ST/SGIAC.10/11/Rev.7 Amend.1 Section 38.3

Test method

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1 Section 38.3

I E b A E GRIGFIFRETFM)  ST/SG/AC.10/11/Rev.7 Amend.1 Section 38.3
Criterion UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1 Section 38.3
FE A R
Appearance Silver
FER B2 1Y) et
Sample Receipt 2022-07-27 Rl se 2022-08-04 ~ 2022-08-24
Test Date
Date
KU B e AL RIS 4RSh: b AMERE Fk. JdeHs EEEeR
A Altitude simulation; Thermal test; Vibration; Shock; External short circuit; Crush; Overcharge;
Test Items )
Forced discharge
2, ZAERATEEEEE GRIGMPRET )  ST/SG/AC.10/11/Rev.7 8.3 FrifEE
ol 45 1 The sample has passed the test items of UN Manual of Tests
Conclusion ST/SG/AC.10/11/Rev.7 Amend.1 38.3
U H A (Date):
H/IE /
Comment
Seo /\/\/\g i /\f— f ‘\—\é}l = .
. Xingguo Middle Road, Jiaoshe Village, | HEEZiY
Consignor K City. G d Cod 523000
Address Dongkeng Town, Dongguan City, Guangdong | Post Code

Province

Lt /(
Z Zm(’(

Approver:

P X =

Compiler: Liu yanbin

AR

Reviewer: Ty 0°)f Q

RS BTN
Title: Authorized signatory
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Report No. WT22072711

IRFERT REERHA PR 2w vt S50 5 K P4
Dongguan NVT Technology Co.,Ltd. Central Laboratory Test Report

I 3 e LR BRARUE SRS . \ -
Name of Test Standard requirement or The Clause .
NO. ltems Number of Standard Test Result Conclusion | Remark
e Bt B GRIGARHETF ) ST/SG/AC.10/11/Rev.7
1 fen JEE AR Amend.1 38.3.4.1 it T.1 MR 1 Ei% /
Altitude simulation | UN Manual of Tests and Criteria See Appendix 1 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.1 Test T.1
o Werr [ GRIGAPRIETE)  ST/SG/AC.10/11/Rev.7
5 G Amend.1 38.3.4.2 {3 T.2 WM 2 & /
Thermal test UN Manual of Tests and Criteria See Appendix 2 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.2 Test T.2
B e CRIABRAET M) ST/SG/AC.10/11/Rev.7
3 izl Amend.1 38.3.4.3 X% T.3 W% 3 & /
Vibration UN Manual of Tests and Criteria See Appendix 3 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.3 Test T.3
. BRE B GRIGARAET ) ST/SG/AC.10/11/Rev.7
4 Mo Amend.1 38.3.4.4 X% T.4 WK 4 HH% /
Shock UN Manual of Tests and Criteria See Appendix 4 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.4 Test T.4
YN B i GARAPRETT)  ST/SG/AC.10/11/Rev.7
5 External short Amend.1 38.3.4.5 {4 T.5 W 5 Ei% /
L UN Manual of Tests and Criteria See Appendix 5 Pass
circuit ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.5 Test T.5
BeAE GRIGFAARMEFM) ST/SG/AC.10/11/Rev.7
6 s Amend.1 38.3.4.6 XL T.6 W% 6 Ei% /
Crush UN Manual of Tests and Criteria See Appendix 6 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.6 Test T.6
. e GRIGAPRIETIE)  ST/SG/AC.10/11/Rev.7
7 dFEH Amend.138.3.4.7 i3 T.7 W 7 i |
Overcharge UN Manual of Tests and Criteria See Appendix 7 Pass
g ST/SGIAC.10/11/Rev.7 Amend.1 38.3.4.7 Test T.7
E Gl BEArE CRIGABRHETM)  ST/ISGIAC.10/11/Rev.7
UN Manual of Tests and Criteria See Appendix 8 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.8 Test T.8
o ) PR 5 2% A s
, WEERE: 15°C-25°C 5 MBEEE: /%
Test Environment ) i i ) o
q Ambient temperature: 15°C-25°C ; Ambient humidity: /%
Condition
K H N
Test Item NA
g AR 561
SRR (g7 /
Subcontracted Test BRI 2 /
. Name Post Code
Condition Subcontracted ‘
ik FE g /
Laboratory /
Address Tel
2/13
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Report No. WT22072711
IRSEHT BB A PR m) oS3t = A i 15 - P AR 1
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 1

K5 . KU H 475 R
No. Name of Test Items Altitude simulation
Lo . LR Before IS5 After RS | FAE | LR
Sample Sample Status = = Mass Residual Other
No. g | JTEREIE | RE | JFERHIE | Loss(%) | OCV(%) | Event
Mass(g) | OCV(g) | Mass(g) | OCV(g)
1 1C:ZLYCC\T_CI:ELII:EUI§§1§;Eed 65.66 4.390 65.66 4.388 0.00 99.95 @)
2 1C:ZLYCC\T_CI:ELII:EUI§§1§;Eed 65.63 4.390 65.64 4.388 -0.02 99.95 0]
3 1C]I-YCCYL(I:ELII:EUI%§1§;E;d 65.51 4.391 65.51 4.389 0.00 99.95 @)
4 1C]I-YCCYL(I:ELII:EUI%§1§;E;d 65.59 4.393 65.59 4.391 0.00 99.95 0]
5 lé\?Cr_%LEulﬁizarid 65.41 4.391 65.42 4.389 -0.02 99.95 O
6 ZEE\ECYL%LEuI%i??ed 65.57 4.405 65.56 4.403 0.02 99.96 @)
7 252(52YCCYL(I:ELII:EUI%§1§;Eed 65.38 4.406 65.38 4.404 0.00 99.96 @)
8 252?I$CII_CELIEUIJT)E/%h?§rE§‘ed 65.43 4.404 65.42 4.402 0.02 99.97 @)
9 ZSZgggEELEuT;%ﬁrfed 65.65 4.404 65.64 4.402 0.02 99.96 @)
10 ZSZgggEELEuT;%ﬁrfed 65.62 4.404 65.62 4.402 0.00 99.96 @)
LR 7 This space intentionally

left blank

iV LR V-l DA R-BIGR F-l2k O-Jithile. BN, oR. G, ToiEXk.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT22072711
IRSEHT BB A PR m) ot S0 S A i 15 - P 35 2
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 2

Fr 5 5 eI H 445K T BEAR A
No. Name of Test Items Thermal test
Rt . A Before WU Ater | p | Resual | Other
Sample Sample Status = = Mass OCVg/o) Event
No. Jii & VAR LENAS Jii & JTFEEHLUE | Loss(%) i TT % HL
Mass(g) | OCV(g) | Mass(g) | OCV(9) Mass(g) | OCV(g)
1 1C:ZLYCC\T_CI:ELII:EUII;E§1§;Eed 65.66 4.388 65.65 4.304 0.02 98.09 @)
2 1C:ZLYCC\T_CI:ELII:EUII;E§1§;Eed 65.64 4.388 65.63 4.304 0.02 98.08 0]
3 1C]:-YCCYL(I:ELII:EUI%§1§;E;d 65.51 4.389 65.51 4.306 0.00 98.10 @)
4 1C]:-YCCYL(I:ELII:EUI%§1§;E;d 65.59 4.391 65.60 4.308 -0.02 98.11 O
5 lé\?Cr_%LEulﬁizarid 65.42 4.389 65.42 4.305 0.00 98.10 O
6 ZEE\ECYL%LEuI%i??ed 65.56 4.403 65.56 4.318 0.00 98.07 @)
7 252(5)YCCYL(I:ELII:EUI%§1§;%ed 65.38 4.404 65.37 4.321 0.02 98.12 O
8 252?I$CII_CELIEUIJT)E/%h?§r§ed 65.42 4.402 65.43 4.320 -0.02 98.14 @)
9 252CSZ$JEELIEUITT§%£r§ed 65.64 4.402 65.64 4.318 0.00 98.09 @)
10 252CSZ$JEELIEUITT§%£r§ed 65.62 4.402 65.63 4.312 -0.02 97.96 @)
DL This spﬁ\e(;tebigﬁﬂtionally

iV LR V-l DA R-BIGR F-l2k O-Jithile. BN, oR. G, ToiEXk.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT22072711
IRSEHT AR A PR m) ot S0 S A P i 15 - P 35 3
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 3

K5 3 KU H 475 #iez)
No. Name of Test Items Vibration
Lo . LR Before IS5 After RS | FAE | LR
Sample Sample Status = = Mass Residual Other
No. g | JTEREIE | RE | JFERHIE | Loss(%) | OCV(%) | Event
Mass(g) | OCV(g) | Mass(g) | OCV(g)
1 1C:ZLYCC\T_CI:ELII:EUI§§1§;Eed 65.65 4.304 65.65 4.303 0.00 99.99 @)
2 1C:ZLYCC\T_CI:ELII:EUI§§1§;Eed 65.63 4.304 65.63 4.303 0.00 99.99 0]
3 1C]I-YCCYL(I:ELII:EUI%§1§;E;d 65.51 4.306 65.51 4.305 0.00 99.99 @)
4 1C]I-YCCYL(I:ELII:EUI%§1§;E;d 65.60 4.308 65.59 4.307 0.02 99.99 0]
5 lé\?Cr_(éLEulﬁiz\Erid 65.42 4.305 65.43 4.305 -0.02 99.99 O
6 ZEE\ECYL%LEuI%i??ed 65.56 4.318 65.57 4.318 -0.02 99.99 @)
7 252(53YCCYL(I:ELII:EUI%C%1§;Eed 65.37 4.321 65.38 4.321 -0.02 99.99 O
8 252?I$gEELEuﬁi§%h?§rf‘ed 65.43 4.320 65.43 4.320 0.00 99.99 0]
9 ZSZgggEELEuT;%ﬁrfed 65.64 4.318 65.65 4.318 -0.02 99.99 @)
10 ZSZgggEELEuT;%ﬁrfed 65.63 4.312 65.62 4.310 0.02 99.96 @)
LR 7 This space intentionally

left blank

iV LR V-l DA R-BIGR F-l2k O-Jithile. BN, oR. G, ToiEXk.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT22072711
IRSEHT AR AT B A 7 Hhocs S s ke il i 15 - I 3R 4
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 4

Fr 5 4 eI H 445K Mty
No. Name of Test Items Shock
Lo . LR Before IS5 After RS | FAE | LR
Sample Sample Status = = Mass Residual Other
No. g | JTEREIE | RE | JFERHIE | Loss(%) | OCV(%) | Event
Mass(g) | OCV(g) | Mass(g) | OCV(g)
1 1C:ZLYCC\T_CI:ELII:EUI§§1§;%Gd 65.65 4.303 65.66 4.304 -0.02 100.01 @)
2 1C:ZLYCC\T_CI:ELII:EUI§§1§;Eed 65.63 4.303 65.64 4.303 -0.02 100.01 0]
3 1C]I-YCCYL(I:ELII:EUI%§1§;E;d 65.51 4.305 65.51 4.306 0.00 100.01 O
4 1C]I-YCCYL(I:ELII:EUI%§1§;E;d 65.59 4.307 65.59 4.308 0.00 100.01 0]
5 léfcr_(g‘guiji?rid 65.43 4.305 65.42 4.305 0.02 100.01 O
6 2§g$CYL%LEUI§§1§;%ed 65.57 4.318 65.56 4.318 0.02 100.01 @)
7 252(52YCCYL(I:ELII:EUI%§1§;Eed 65.38 4.321 65.38 4.321 0.00 100.01 O
8 ZSZgggI_CELIEUIjT)E/%h?SrEgﬁed 65.43 4.320 65.42 4.320 0.02 100.01 @)
9 ZSZgggEELEuT;%ﬁrfed 65.65 4.318 65.64 4.318 0.02 100.01 @)
10 ZSZgggEELEuT;%ﬁrfed 65.62 4.310 65.61 4.311 0.02 100.01 @)
LR 7 This space intentionally

left blank

iV LR V-l DA R-BIGR F-l2k O-Jithile. BN, oR. G, ToiEXk.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT22072711
IRSEHT BB A PR m) o S8t S A i 15 - 32 5
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 5

B 5 Hor 5 445 shEH
No. Name of Test Items External short circuit
sl B dkAs B S TR R o
No. Sample Status Max External Temperature(C) Other Event
1 1C1:YCC\T_CI:ELII:EUI§§1§;Eed 57.45 o
2 1C1:YCC\T_CI:ELII:EUI§§1§;Eed 57.35 o
3| 1CYCLE Fully charged 0
* | LCYCLE Fuly charged 0
° 1é$c1%5m%§§ia 57.45 o
6 25?3\(CCYLCELEuI%§1§id 57.50 o
! 252c5:YCcYL(|:5L||:Eu|?§c%1§ZE;d ST.75 o
8 2525&?&&@%@%@ S7.55 o
9 252?:$JEELIEUI7T)D/%£r§ed 57.65 S
10 252?:$JEELIEUI7T)D/%£r§ed 57.60 0o
LIRS This spﬁ\e(;tebigﬁﬂtionally

#vE: D-fA R F-2k O-Toffk. EHiR. oK.
Note: D-Disassembly R-Rupture F-Fire O- No Disassembly, No Rupture, No Fire.
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Report No. WT22072711
IRSEHT BB A PR m) oy S50 = A i 15 - 35 6
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 6

FF5 far il 3 H 44 7K s
6
No. Name of Test Items Crush
6 5 o2 . s
i iR e el
Nop Sample Status Max External Temperature(C) Other Event
1 CYCLE 50% % &
1 1 CYCLE 50% Capacity 21.10 0o
1 CYCLE 50% % &
12 1 CYCLE 50% Capacity 21.40 0o
1 CYCLE 50% % &
13 |1 cYCLE 50% Capacity 21.50 o
1 CYCLE 50% % &
14 |1 cvCLE 50% Capacity 23.00 o
1 CYCLE 50% % &
15 |1 cycLE 50% capacity 21.10 o
25 CYCLE 50% % &
16 o5 cycLE 50% Capacity 22.10 o
25 CYCLE 50% % &
17 25 cyCLE 50% Capacity 2440 o
25 CYCLE 50% % &
18 125 cYCLE 50% Capacity 23.00 o
25 CYCLE 50% % &
19 |25 cycLE 50% Capacity 22.80 o
25 CYCLE 50% % &
20 |55 CYCLE 50% Capacity 21.80 o
o This space intentionally
e left blank

#VE: D-fi#fk Pl KO-k, T k.
Note: D-Disassembly F-Fire O- No Disassembly, No Fire.
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 7

F5 7 far il 151 H 44 FR ]
No. Name of Test Items Overcharge
N : :
L 5 B RS AR
Nop Sample Status Other Event
21 1 CYCLE 5E47H o
1CYCLE Fully charged

27 1 CYCLE %47 o
1CYCLE Fully charged

23 1CYCLE &7t o
1CYCLE Fully charged

24 1CYCLE &7t o
1CYCLE Fully charged

25 25 CYCLE &7 o
25CYCLE Fully charged

26 25 CYCLE 5E4 7 o
25CYCLE Fully charged

27 25 CYCLE 7E4& 7 o
25CYCLE Fully charged

28 25 CYCLE 747 o
25CYCLE Fully charged

N This space intentionally

e left blank

#VE: D-fi#fk Pl KO-k, T k.
Note: D-Disassembly F-Fire O- No Disassembly, No Fire.
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Report No. WT22072711
IRSEHT AR A PR m) ot S50 S A ik o5 - P 35 8
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 8

o . Fr T H 4k i

No Name of Test Items Forced discharge

S TRE . .
A2 i e iR SR
P Sample Status Other Event

No.

1 CYCLE 5E4lH
29 1CYCLE Fully o
discharged

1 CYCLE 5S¢4/l H
30 1CYCLE Fully o
discharged

1 CYCLE 5E4JiH
31 1 CYCLE Fully o
discharged

1 CYCLE 524 iltH
32 1 CYCLE Fully o
discharged

1 CYCLE 5E4
33 1 CYCLE Fully o)
discharged

1 CYCLE 584 H
34 1 CYCLE Fully 0
discharged

1 CYCLE 5E4
35 1 CYCLE Fully 0
discharged

1 CYCLE 524 itH
36 1 CYCLE Fully ©)
discharged

1 CYCLE 5E& i H
37 1 CYCLE Fully O
discharged

1 CYCLE 5E4JH
38 1 CYCLE Fully 9
discharged

25 CYCLE 584 H
39 25 CYCLE Fully O
discharge

25 CYCLE 584 H
40 25 CYCLE Fully (0]
discharged

25 CYCLE ZE4JHE
41 25 CYCLE Fully (0]
discharged

25 CYCLE B4 JHH
42 25 CYCLE Fully O
discharged

25 CYCLE 4t
43 25 CYCLE Fully 0]
discharged

25 CYCLE 524t

a4 25 CYCLE Fully

10/13
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Report No. WT22072711

discharged

25 CYCLE ZE4JHH
45 25 CYCLE Fully
discharged

25 CYCLE 5E4 /il
46 25 CYCLE Fully
discharged

25 CYCLE ZE4JH
47 25 CYCLE Fully
discharged

25 CYCLE &4t H
48 25 CYCLE Fully
discharged

#iE: DA PRk O-TEfiffR. TolE K.

Note: D-Disassembly F-Fire O- No Disassembly, No Fire.
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Report No. WT22072711
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix

Pack

MOTOROLA 2% B3k MODEL PH50

BB R AR EOR () LA )

BRHCRE SRR (PER) fTRLA T

RECHARGEABLE LITHIUM ION POLYMER BATTERY

BATERIA DE POLIMERO DE ION DE LITIO 1ICPSI66/90 GB 312412014
XX

BATERIA DE POLIMERO DE IONS DE LiTIO
BAT TERIE LITHIUM-ION POLYMERE

IM ION POLYMER

it SRR

/NOMINAL VOLTAGE: 387V = Tod
& ¥ /RATED CAPACITY: 4850mAhI1B.77Wh x5
AL CAPACITY: 5000mAR/18.35%h WSS

UK

N CONSULTE G (o =]
SEGURANGANO MANUAL, | VOIR MANUEL POUR INFORMATION SUR
@ SECURITE! | LIHAT PANDI INFORMASI KESELAMATAN. |

LIMITED CHARGE VOLTAG *TEGANGAN 181 DAYA 4,45V 5

3 Hifl

UTION.P¥ AVISO. Pi
‘SEE MANUAL FOR SAFETY INFORMATION. | VEA MANUAL PARA
INF |

224 Eng Sample
DC20220629
1AA0295

| @ii!|i.i|'||.i|*|l‘!IHHill‘llllllill]llll|!|||‘|HHI||I[I9|II|HIIIHIIHHI’H_II]IHI!!IIHHII{WH
: 0L Q¢ 0¢ 0% 09 02 08 06
- 0S 001

The end
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!

Statement

R R T A S0 % A IR
The test report is invalid if not affixed the official seal of the laboratory to it.

R R R

The test report is invalid if it is blotted out.

IEFERATRIMER, DOS TS 2

The conclusion of the consignation test is only valid for the provided sample.

PR i 28k H, 156 RN FAGEAS IR &5 F i, i A RO s, A7 523
A test report complaint may be initiated within 15 days from the date of issuance of the report, and a report

exceeding the validity period of the application shall not be accepted.

AR R EASLYS E AR, AT E .
This report cannot be partial copied, without the written permission of NVT Technology Co.,Ltd. Center

Laboratory ﬁ‘ﬂﬁgmé} q g

Y mEtm

AR AR R B PR 7] s g
Dong guan NVT Te entral Laboratory

Hudik: T E TR AR SE T AR ST A AL A D E g 8 5

Addr.: No.8, Xing Guo Middle Road, Jiao she, Dong keng, Dongguan, Guangdong, China
Fi& Tel. : +86-0769-38826188

£ Fax.: +86-0769-89086589

fE#E Email: NVT-CL@nvtpower.com

Mk Website : www.NVTpower.com
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